
NC AWWA-WEA
3725 National Drive, Suite 217
Raleigh, NC  27612
ADDRESS SERVICE REQUESTED

The official publication of The North Carolina Section of the American Water Works Association (NC AWWA)  
& The North Carolina Member Association of the Water Environment Federation (NC WEA)

SPRING 2017

FUNDING and
the VALUE of

Water





2101-A Cambridge Beltway Dr. • Charlotte, NC 28273 • Phone: 704/583-2305 • Fax: 704/583-2900 • www.heyward.net

† Denotes coverage in NC, SC & East Tennessee NC/SC/E.TN 1/13/17

Municipal Water and
Wastewater Process

360Water, Inc.
Customized Online Training

Alfa Laval Inc.
Belt Filter Presses, Centrifuges, Heat Exchangers

APG Neuros Inc.
High Speed Turbo Blowers
[...]
 In the early years of Highfill 
Infrastructure Engineering, P.C., Tyler 
Highfill and his business partner Ray 

Cox decided to focus on being the best 
possible water and wastewater design 
firm in the Southeast. To do this, they 
knew they had to act as problem solvers, 
and provide outstanding technical 
resources to their clients. “In addition 
to being highly technically capable,” 
explains Tyler Highfill, “what we were 
most passionate about was providing 
service, and understanding the needs of 
our clients to a depth and breadth that 
would enable us to provide a high level of 
responsiveness to their needs.”

Since then, service has continued to 
be the guiding principle for both Highfill 
and the company, attracting like-minded 
people to work for HIGHFILL. “All of 
our people are very involved in service 

outside our profession,” Highfill points 
out. “So it’s probably no coincidence 
that they enjoy providing service, 
because it’s ingrained in who they are.”

For instance, one member of the 
team spent some time in Guatemala on 
a service project, and another spent six 
months in Ecuador helping with water 
projects, while yet another volunteers at 
a soup kitchen. As for Highfill, outside of 
the office he devotes his time to coaching 
youth baseball as a platform for providing 
children with guidance and mentorship. 

Highfill offers a glowing review of the 
team in his office, and the admiration  
is mutual. A request to describe the 
founder and President of the company 
elicited words such as “thorough”  
“appreciative,” and “sincere”, and  
phrases such as “driven yet empathetic,” 
“leads by example,” and “values 
everyone’s opinion.” Another member  
of the team described Highfill as,  
“a forward thinker who is always one  
step ahead of the game.” 

It’s no wonder then, that the  
NC AWWA-WEA approached him to 
chair the newly-created Career Ladder 
Task Force from 2014-16. “It’s an exciting 
initiative,” says Highfill. “It has resulted 
in the creation of an organized group of 
training modules that will help operators 
advance their careers, which will in turn 
help employers and our entire industry.” 

Highfill has found that helping  
members advance in the industry is 
a common thread running through all 
NC AWWA-WEA activities. Highfill first 
joined the AWWA in 1995, shortly after 
graduating from NC State University with 
a Master’s Degree in Civil Engineering. 
At the time he was working in the North 
Carolina office of Piedmont, Olsen & 
Hensley – later taken over by Arcadis. 

Over the years, Highfill served 
on a wide variety of committees, 
including Computer Applications, 
Local Arrangements, Collection and 
Distribution, and Government Affairs.  
He was a member of the Board of 
Trustees for two years and a WEF 
Delegate for three, which also placed him 
on the national WEF House of Delegates. 
“I think when you get involved in some 
of these organizations, you get more out 
of it than what you put in,” notes Highfill, 
adding that NC AWWA-WEA brings 
members in contact with many different 
areas of focus. “When you step out of 
your office into a new environment, you 
see things from a different angle. I helped 
out with NC AWWA-WEA and I know they 
helped me a lot too.”

He points out that, along with 
opportunities for networking with other 
members of the industry, volunteering 
with NC AWWA-WEA is also an 
excellent way to develop abilities such 
as leadership, time management and 
presentation skills. “The first time I ever 
looked at a profit/loss statement was 
sitting on the board of directors of  
NC AWWA-WEA,” recalls Highfill.  
“That was long before I ever thought  
that I would be running a business.”

Indeed, these skills proved to be 
invaluable when he launched HIGHFILL 
in 2004, with a focus on drinking water, 
wastewater, and stormwater. Today, the 
company has grown from a one-person 
operation to a team of 18, with offices 
in Cary, Wilmington, Winston-Salem, 
and Columbia. What has not changed is 
the company’s commitment to serving 
clients, colleagues, and the community. 

HIGHFILL offers the personal touch of 
a small firm combined with the technical 
knowledge and capabilities needed to 

Photo credit for both photos –  
Amber Tindall, Amber Ocean Photographic.

20 NC Currents Spring 2017



serve some of the larger cities and towns 
in North Carolina. “One of the reasons we 
made it through the recession fairly well 
is that we had built these relationships of 
trust,” explains Highfill, noting that 90% of 
their clients are repeat customers. “I think 
it’s a measure of whether or not we’re 
serving them well.”

For instance, several clients have 
renewed their ‘on-call contracts’ multiple 
times. Instead of tendering for every 
project, some communities will contract 
with a pool of companies, turning to them 
on an as-needs basis for specific work, 
such as plant improvements, pipeline 
extensions, and pump station renovations. 
“Being able to continue doing that kind 
of work is indicative of client satisfaction,” 
Highfill reiterates. “If you don’t provide 
a high level of service, you don’t get  
work within the on-calls and you don’t 
get renewed.”

The sheer variety of projects has 
enabled members of the HIGHFILL team 
to develop a wide breadth of experience, 

which management has encouraged 
them to share at conferences and events. 
In recognition of the leadership role 
Highfill has played in encouraging this 
level of involvement with the industry 
as a whole, the NC AWWA-WEA has 
recognized him with numerous awards, 
including the Kasey Monroe Outstanding 
Service Award and, most recently, the 
William D. Hatfield Award. He is also a 
member of the 5S Society.

Outside the industry, Highfill continues 
to be heavily involved in coaching youth 
basketball and baseball. In 2012, he led 
his younger son’s team to the all-star 

baseball world series, joining teams  
from all over the world. His older son is 
playing college baseball this year, and 
Highfill is looking forward to travelling 
to different venues and watching him 
pursue his dreams. 

He notes that the other members of 
his team are involved in similar activities 
with their families. “I want to build a 
sustainable company, with very dedicated, 
hardworking employees that also 
recognize the importance of balancing 
work and family,” he says. “When they find 
success, it feels good to know that you 
had a role in helping them get there.” 

Member Portrait

“I want to build a sustainable company, with 
very dedicated, hardworking employees that 
also recognize the importance of balancing 
work and family.”

Engineered Coatings 
Epoxy and Plasma Sprayed Metallic Bonding  

Your Problem Solving Partner 

Solving Problems for our Customers  
With Science and Technology 
For More than 58 Years   

Electro Mechanical Repairs on All Types of Rotating Apparatus 
Electric Motors 
Rewind, Remanufacture and Recondition 

Pumps  
Vertical Turbine, Submersible and Centrifical 

Pumps and Blowers 
Efficiency Ring Rebuild, Impeller Recondition, 
Repair and Balancing 

Running Motors on VFD’s ?  
Ask about the Industry’s Latest Technology for Shaft Grounding 
 
 

We are the Only Factory Authorized Installer in Carolinas 

www.ncsafewater.org 21



REGISTER BY MARCH 30 TO 
GET THE SUPER SAVER RATE!
www.awwa.org/ACE17

JUNE 11–14�|�PHILADELPHIA, PA

  UNITING
the WORLD 
   of WATER

DRINKING · REUSE · WASTEWATER · STORMWATER



trumbull-mfg.com
800.677.1799

             COMPOSITE MANHOLE 
FRAME & COVER ASSEMBLIES

50,000 LBS. LOAD RATED
Per AASHTO M-306, H-25

SPECIALTY PRODUCTS FOR THE WATERWORKS INDUSTRY.

THE BEST OPTION FOR YOUR LOCAL SYSTEM.

Ask 
about our

WATERWORKS
SPECIALTY TOOLS!

. . . yet SO
        Lightweight!

H2S
Resistant

Performance MattersPerformance MattersPerformance Matters

Recordall® Model 25 Nutating Disc Meter

Scott Jones
Account Manager

sjones@nationalmeter.com
800-876-3837, Ext. 16547

www.badgermeter.com

National Meter & Automation is a wholly owned distributor of

Contact Your Local Authorized Badger Meter Distributor

www.ncsafewater.org 23



Plant Spotlight: 
Mebane Bridge  
Wastewater Treatment Plant
By Melinda Ward, Wastewater Plant Superintendent, City of Eden

Edited by John Rutledge, Smart Cover Systems (NC AWWA-WEA Plant Operations  
& Maintenance Committee)

The team

General
Located in the central part of the state, 
just south of the NC/VA state line, the City 
of Eden is the largest city in Rockingham 
County. The City of Eden was incorporated 
in 1967 when three other towns merged. 
It has the nickname “Land of Two Rivers” 
because of the Smith and Dan Rivers 
flowing together on the south side of 
Eden. In 2011 the city received one of the 
All-America City Awards.

The City of Eden currently operates 
one WWTP that services a population 
of 15,488. It was put into operation 
in 1967 and is publicly owned. The 
WWTP currently employs a total of nine 
staff, consisting of 13 operations and 

maintenance staff and one laboratory 
staff, and has an annual operating cost of 
approximately $1.5 million.

The plant’s effluent discharges into the 
Dan River, part of the Roanoke River Basin. 
After leaving the WWTP, the Dan River 
flows back into Virginia and then eventually 
to the Kerr Reservoir on the Roanoke River. 
The WWTP has a design flow of 13.5 mgd 
and operates with an average daily flow of 
4.5 mgd. Peak flow is 14 mgd.

Basic Treatment Processes
The city has 20 pump stations that pump 
all wastewater to the plant. Currently, the 
Mebane Bridge plant operates at one-third 
its capacity and is using half of the plant 
for treatment, with the other half ready 
for backup or peak flows. The plant has 
mechanical bar screens to remove larger 
inert material and a grit removal system 
following the bar screens. A fine screen has 
been added after the grit removal system to 

Table 1

The key treatment processes include:

(2) Aeration Basins with twelve 
20-HP Brush Aerators each 

(4) Clarifiers
(1) Wet well/Dry well recirculation 

station #1 with three 1550-GPM 
centrifugal pumps. 

(1) Wet well/Dry well recirculation 
station #2 with three 3125-GPM 
centrifugal pumps. 

(2) 800-GPM Submersible Waste 
Activated Sludge Pumps.

(1) Chlorination/Dechlorination System
(1) Aerobic Sludge Basin with four  

20-HP Brush aerators
(1) Wet Well/Dry Well Waste Sludge 

Pumping Station 
(1) Belt Filter Presses 
(1) Sludge Storage Tank –  

50,000-Gallon Capacity 

Aeration Basin

Fine screen

24 NC Currents Spring 2017



further remove any material that is missed by 
prior treatment systems. Extended aeration 
using activated sludge is the next process 
to reduce and remove biochemical oxygen 
demand. It consists of 12 brush aerators 
per basin and three SolarBees® for mixing, 
allowing the operators to turn off part of 
the aerators during peak power demand. 
The sludge is separated from treated water 
by circular clarifiers. Collected sludge or 
biosolids are wasted to the aerobic digester 
or returned to the aeration system. The bio-
solids from the digester are then dewatered 
and land applied on permitted sites. Treated 
water to the effluent leaves the clarifiers and 
is disinfected with chlorine and then dechlo-
rinated. The treated effluent is then returned 
to the Dan River, meeting all state permit 
discharge requirements. 

The last plant expansion was in 1992. 
There are no plans for expansion, but 
the staff is planning to redo the solids 
handling section of the plant and do away 
with the digester. 

The plant has limited automation 
through SCADA. Alarms for high water 
near the bar screens are monitored along 
with low DO in the basins. Aerators can be 
controlled on and off in the aeration basins. 
Influent and effluent flow can be monitored 
along with the equipment run time. 

The primary sources of influent are 
domestic, due to the decline of textile 
manufacturing in the area. There is one 
textile plant left, along with a chemical 
recycling plant, a plastic recycling plant, 
and a small metal finishing boiler plant. 

Solids Treatment
Currently, the plant has one digester 
that handles all of the wasted sludge. 
It is original to the plant and was not 
part of the 1992 upgrade. The plan is 
to eliminate this basin and run all of 
the wasted sludge through a Clean B 
system before being dewatered. 

The biosolids management program 
includes a 2-meter belt filter press (BFP) 
that dewaters all of the sludge. It is then 
stored onsite on a covered storage pad 
until it can be land applied on permitted 
fields in the area. All dewatering and  
land application is handled by Synagro. 
The entire system was built through a 
design-build-operate contract. 

Headworks

Plant effluent

Solids handling facility

www.ncsafewater.org 25



rehabbed while there were still funds 
available. They have still had to make 
adjustments during low flows, but they 
are able to handle high peak flows from 
rain events with no issues. 

One of the most unique or interesting 
things about the facility is the SolarBee® 
mixers. They are the only ones in the 
state that are used for mixing assistance 
in an aeration basin. A number of trials 
were performed to address this issue, 
and it has proven to be a huge savings 
to the electrical budget by providing 
flexibility to turn aerators off for several 
hours every day.  

Personnel
The WWTP offers personnel development 
programs that encourage cross training 
for all employees in any area of interest. 

The plant personnel includes five 
Grade IV, one Grade III, two Grade II, and 
one Grade I operators. In addition to this, 
three have a pretreatment license and 
three have certifications in lab analysis, 
one in maintenance tech, and one in  

Disinfection
The plant’s disinfection system utilizes 
chlorine gas for disinfection. The system 
includes two 500 pounds per day (PPD) 
flow proportional gas feeders, one 
500-PPD manual gas feeder and three 
baffled chlorine contact basins. Before 
being released to the river, the effluent 
is dechlorinated with sodium bisulfite. A 
flash mixing chamber with a turbine-type 
mixer provides the required mixing. 

The operations personnel have a very 
active risk management and process 
safety plan to monitor the safety issues 
associated with having gas chlorine onsite.

Challenges and Unique Features
The plant operations team faced a 
difficult problem when it lost its largest 
industry, one that contributed 3.6 mgd, 
which was half of the plant’s flow. 
Operations had to quickly figure out  
how to adjust treatment in a plant with 
very little flexibility. They were able to  
use this adjustment period to get the 
basins cleaned out and the clarifiers 

land application. As well, the superintendent 
has B Surface, B Distribution, and 
Collections II certifications. One member of 
the staff is cross-trained at the water plant 
and one is working on his backflow/cross 
connection and collections certifications. 

The plant’s safety and health program 
personnel have been Safety and Health 
Achievement Recognition Program (SHARP) 
certified through the NC Occupational Safety 
and Health Administration (OSHA) for the 
past five years. Operators rotate terms on 
the City’s Safety Committee and assist with 
updating the Safety Manual. They are also 
active in keeping process safety manuals  
up to date. 

Awards
• George W. Burke Safety Award
• Melinda Ward, William D. Hatfield Award

Contact Information
Melissa Ward, 
Wastewater Plant Superintendent
Phone: 336-627-1009 
E-mail: mward@edennc.us  

  

www.franklinmiller.com
Since
19181-800-932-0599

“The SUPER SHREDDER® has come to the rescue   
of the spiral design heat exchanger not just once   
but at two different municipal wastewater plants   
during my career, restoring their true effi ciency   
and value in handling raw municipal sludge. 
The service has been very good and the staff 
is helpful and knowledgeable. Thanks for making 
a great machine.” 
     Alan M. Bontorno, Chief Operator
     Wastewater Treatment Plant    
     Corning, New York

Making a Difference ...

  

Making a Difference ...
FRANKLIN MILLER

®

     Corning, New York     Corning, New York

“The SUPER SHREDDER
of the spiral design heat exchanger not just once   
but at two different municipal wastewater plants   
during my career, restoring their true effi ciency   
and value in handling raw municipal sludge. 
The service has been very good and the staff 
is helpful and knowledgeable. Thanks for making 
a great machine.” 
     Alan M. Bontorno, Chief Operator
     Wastewater Treatment Plant    
     Corning, New York     Corning, New York
     Wastewater Treatment Plant    
     Corning, New York     Corning, New York     Corning, New York     Corning, New York

See the Difference...

26 NC Currents Spring 2017



CLR Process Components
Magna Rotors
Velocity Control Baffl es
Rotor Covers
Level Control Weirs
E.A. Aerotor
Process Monitoring and 
Control Systems

FLEXIBILITY IS ONLY ONE ADVANTAGE OF OUR CLOSED LOOP 
REACTOR PROCESS.
We have more than 50 years of experience in oxidation ditch technology and more than 2000 installations. Lakeside’s CLR 
process offers a variety of wastewater treatment options, including several operational modes, nitrogen and phosphorus removal, and an 
adaptable confi guration, providing maximum fl exibility with consistently high quality effl uent. The CLR process is simple to operate and 
can be confi gured in several shapes, including the conventional racetrack, folded U-shape or concentric multichannel designs. Lakeside’s 
staff delivers full service from initial concept through construction to plant operation. The result: reliable results with minimal operator 
attention and maintenance. When performance counts, count on the industry leader for more than 85 years!

Fax: 
(828) 855-3183

Speak to one of our experts at 630.837.5640 or email us at 
sales@lakeside-equipment.com for more product information.

Cleaner Water for a Brighter Future®
A

ll tradem
erks ow

ned by Lakeside Equipm
ent C

orporation. ©
 2017 Lakeside Equipm

ent C
orporation.

CLEARWATER, INC.
1105 8th Street Ct. SE
Hickory, North Carolina 28602
T: 828.855.3182
E: info@clearwaterinc.net

www.clearwaterinc.net

REPRESENTED LOCALLY BY:




Leaking manhole covers are a major contributor to rainfall induced 

inflow.  Sewer evaluation studies indicate that a typical manhole 

casting cover allows an inflow rate from .20 to over 5 gallons per 

minute during rainfalls.  While the manhole cover is one of the 

leading contributors 

to collection system I 

& I, ironically it is 

the easiest and most 

cost-effective prob-

lem to remedy. 

Stop this unwanted 

inflow of rainwater 

with the strong, 

durable SSI  Man-

hole Insert. The 

inserts are custom 

sized to provide an 

enhanced fit and seal, 

and are manufactured from ultra high density polyethylene copoly-

mer material known as Marlex HXM 50100.  The SSI Manhole 

Insert can be easily installed by your “in-house” collection system 

maintenance personnel. 

 
Sealing Systems, Inc. 
800-478-2054 
www.ssisealingsystems.com 

 

AMR - AMI  |  Water Meters  |  Remote Disconnect  
Water Loss Management 

Toll Free 1.800.455.3293  |  www.united-systems.com 

 
 

Troy Cole, Territory Manager 
Mobile 864.377.4397 

 
Jody Cline, Territory Manager 

Mobile 803.972.0684 

ShinMaywa (America), Ltd
6135 Park South Dr. Suite 510, Charlotte, NC, 28210

Phone: 704-945-7112 / E-mail: pump@shinmaywaamerica.com

NC & SC Distributor: Preferred Sources, Inc.

930 Culp Rd., Pineville, NC 28134 / Phone; 704-504-3111

Innovative Pass-Through 
Technology 

www.shinmaywa.co.jp/america/

Non-Clog Scroll Submersible Pump

Our distributor in NC & SC has had many 
successful CNWX installations that have 
reduced clogging issues. 

BH.PA.NC.MU.2.9.17.indd   1 2/9/17   4:06 PM28 NC Currents Spring 2017



FUNDING and
the VALUE of